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FICRMLER
HME R RARA R
Client's Unit
Hiuhb/d %
BUTRILRE R 155
Add./Tel.
BERR F R4/ Sample Description: [§Z5/ Solid state RS $R/ Sample Quantity: 2
SV B 5 &R/ Sample Name: 304 4545k
Sample Description B Else: /

TN ] B A AR 75 BEREG AL SHT4605
Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605

L L % [ #4 BT HEK X ARL3460
Test Equipment American thermoelectric direct reading spectrometer ARL3460.
717 LECO #E M {X TC-400
LECO oxygen and nitrogen analyzer TC-400
Lok LR
AT E ARG R WFR
Test Methods /Test Vide infra
Items/ Test Results
EREM rE®HEMN
2022.03.21 2022.03.22~25
Delivering Date Test Date
RS ERITE . o
Test Place Kunshan Laboratory
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L3RI/ Tensile test
R JUBFAE Test standard: GB/T 228.1-2010
R B 25 8/ Test results:
PR R FILE 2B 1 FE SR Ryo. WrE KA
-~ .L A Rpo2 & (' ) P
Sl Tensile Strength Proof Strength Rpo2 Percentage Elongation after N
P (MPa) (MPa) Fracture (%)
1-1 1176 1131 22.0 e
2.%5 i $R30/Bend Test
B RUBFAE Test standard: GB/T 232-2010
R P45 5/ Test results:
il
wiet | DU | ifﬂ. ’
istance
A5 IR : Bend enter 2R &iE
Specimen Bend angle Between the
Sp. No. Test type Diameter Result Note
Size (mm) ©) Sticks
(mm)
(mm)
wE TR RREL B
1-2 20*0.5*150 1 180 3
Cold Bend Invisible crack Qualified
3.7%43 4 Br/Component analysis
B IUFFHE/ Test standard: GB/T 11170-2008&GB/T 20124-2006
P L5 R/ Test results:
WFEH S . i &E
C (%) Si (%) Mn (%) P (%) S (%) Cr (%) Ni (%) N (%)D
Sp. No. Note
2-1 0.030 0.50 0.92 0.032 0.006 18.00 8.00 0.07 -ee

#E: OWEAERLF LR EINATHEA.
Note: (DThe project is not within the scope of the laboratory accreditation.
---Z T 45 5/ End of this page--—
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A 1/Fig.1 A 2/Fig.2
1~2/Fig.1~2 # 5 #8 Jy-/Sample Photo




